

# T E S T C E R T I F I C A T E

**PT-20-09-28-01**

- Product:** Parquet Oak 11 mm based on plywood for products with the designation:  
SolidFloor Heat Plank 2200 x 200  
SolidFloor Heat HB 153 x 765
- Client:** Fetim Group b.v., Abram Dudok van Heelstraat 4,  
1096 BE Amsterdam, The Netherlands
- Order:** Determination of the thermal conductivity and thermal resistance according  
to DIN EN 12664 for parquet flooring
- Test report:** Test Report no. 2619297, dated 27 November 2019

**Results:**

Product name	Thickness in mm	Density in kg/m <sup>3</sup>	$\lambda^{10}_{23/50}$ in W/(m*K)	$R^{10}_{23/50}$ in (m <sup>2</sup> K)/W
Parquet Oak 11mm/ based on plywood (SolidFloor Heat)	11.1	712	0.138	0.0804

Dresden, 28 September 2020



Head of laboratory




Engineer in charge